Barry Stoodiey Pty Ltd

YCOIRJIEC

YORK 2000 SERIES AXLE - MODEL NUMBERING SYSTEM
2782 /1 /1850 T # # # #

MODEL HUB TRACK TUBE CAM SHAFT ACCESSORIES

MODEL:-

2782 - Dual wheel 20"/ 22.5" axle - 420x180 (16.5"x7"} 'S' cam brake

2784 - Super Single 22.5" axle - 420x180 (16.5'x7") 'S' cam brake

2783 - Dual wheel 15" axle - 311x178 {12.25"x7") 'S' cam brake

L— 2950 - Dual or Single wheel 17.5" and 19.5" axle - 335x210 'S' cam brake

2953 - Dual wheel 16"and 17.5" axle - 311x178 (12.25"x7") 'S' cam brake

2954 - Dual wheel 16" and 17.5"axle - 311x127 {12.25"x 5"} 'S’ cam brake

2682 - Dual wheel 22.5" axie parallel bearings 420x180 'S’ cam HD 'P' brake

2980 - Dual wheel axie disc brake suit 19.5"/22.5" wheels

2970 - Dual wheel axle disc brake suit 22.5" wheels

78792157/8 -1 - Dual wheel 20"/22.5" Road Baron axle - 420x180 {1.65"x7"} cam
brake

HUB TYPE:-

~ 1 - Spider hub (dual & single, 22.5" &15")
2 -10 stud 285 pcd ISO steel hub
3 - 10 stud 335 pcd ISO steel hub
4P - 10 stud 285 pcd ISO aluminium hub
7 - 8 stud 275 pcd I1SO steel hub
8P - 8 stud 275 pcd SO aluminum hub
10 - 10 stud 225 pcd ISO steel hub
11 - 6 stud 222 pcd Japanese steel hub
12P - 10 stud 335 pcd ISO aluminium hub

AXLE TRACK:- .
Axle track expressed in milimetres

TUBE SPECIFICATION:-

T - Axle tube suitable for air suspension (16mmy)
V - Axle tube suitable for air suspension (19mm)
X - Axle tube suitable for air suspension (25mm)

CAMSHAFT CODES:-

N - Non enclosed camshafts

E - Enclosed camshafts

L - Air suspension (long) camshafts

ACCESSORIES CODES:-
C- Lightweight brake drums{10x285pcd only)
™~ A- Automatic slack adjusters
[These codeés only displayed if fitted]

ADR Approval Numbers:-  10785FB All 20" & 22.5" 2782 / 2784 | 2682 series axles
6900FB All 15" & 17.5" 2783 series axies
10787FB All'17.5" & 19.5" 2950 series axles
16491FB All 20" & 22.5" 2800 series axies

SARN - 27571 19.5"/20" Disc brake axle (PAN 19-1 Plus}
SARN - 33991 20" Disc brake axie (PAN 22-1 Plus)
SARN - 36703 20" & 22.5" Road Baron Axle



Barry Stoodiey Pty Ltd

NI RRIEC 2000 Series Axle Spare Parts

AXLE TYPES 2782 and 2784 - 420 x 180 'S' CAM BRAKES
« '* DUAL and SUPER SINGLE SPIDER HUBS

Kit No. Description
79.787901/01  Enclosed Cam Kit (short cams)
Includes :-
2 x Enclosed cam tube (std)
2 x Enclosed cam tube mtg. plate
2 x Seal : inner & outer
4 x Hex bolt : M10x20 & M12x20
4 x Washer : M10 & M12
2 x Grease nipple (6mm straight)
8 x Camshaft washer
4 x Camshaft circlip

79.787901/17  Enclosed Cam Kit (long cams)
Includes :-
2 x Enclosed cam tube (long)
2 x Enclosed cam tube mtg. plate

2 x Seal : inner & outer

4 x Hex bolt : M10x20 & M12x20
4 x Washer : M10 & M12

2 x Grease nipple (6mm straight)
8 x Camshaft washer

4 x Camshaft circlip




Barry Stoodiey Pty Ltd

2000 Series Axle Spare Parts
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AXLE TYPES 2782 and 2784 - 420 x 180 'S' CAM BRAKES

DUAL and SUPER SINGLE SPIDER HUBS

Descript
Wheet sud

Hubseal

Outer bearing (cone)HM?21204%
Ourter bearing (cup)HM21201
Spider hub dual

Spider hub super single
Rimclamp-dual

Spiderwheel nut

Innerbearing (cone)HM218248
Innerbearing(cup)HM218210
Spindle nut

Spindle lockwasher

Spindle locknut
Lockrabwasher

Hub cap - oil

Hub cap - grease

Hub cap snud
Washer-hubcapstud
Brakedrum - dual

Brake drum - super single
Unlined shoe -'Q'

Unlined shoe - P

Linged shoe - 'Q’

Lined shoe -'P’

Lining cam end (nonasb)
Lining anchor end (nonasb)
Rivet

Return spring cam end
Retumn spring anchor end 'Q'
Anchorpin'Q'

Anchor pin'P’

Circlip - Anchor pin 'P*
Dust cover - RH

Dust cover - LH

Screw dust cover

Grease nipple 6mm straight
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79500686
9500375
100863
49HBMI12175020
4SSAWMIZP
45HBM10130020
49AWMIOP
00374
79500358

Descrip
Dust seal

'O’ Ring

Spherical bushhousing
HexboltM12

LockwasherMI2

HexboltM10

LodkwasherM10

Camshatt circlip

Camshaft washer

Sphericai bush

Camshaft bush outer-vesconite
Camshaft bush outer-plastic
Plug dust cover

Camshaft RH (short) 525mm
Camshaft LH (short) 525mm
Camshaft RH (long) 627mm
Camshaft LH (long)627mm
Campoller 11/4" (knurled)
Cam roller remainerspring
Return spring retainer

Anchor pin bush
Enclosedcamuube(std)525mm
Enclosedcamtube(long)627mm
Seal - hub end enclosed cam
Seal - inner end enclosed cam
Enclosed cam tube mtg plate
Rim clamp - super single
Slack adjuster

Automatic slack adjuster
ABSpolewheet 100tocth
ABSsensorpole
ABSsensorpolebush
ABSsensorpolemountingblock
Hubcap window kit

Booster bracket

Brake spider

Non enclosed cam repair kit



Barry Stoodiey Pty Ltd

SR 2000 Series Axle Spare Parts

AXLE TYPES 2782 and 2784 - 420 x 180 'S' CAM BRAKES
. '+ DUAL and SUPER SINGLE STUD TYPE HUBS

79.787901/01

Description
Enclosed Cam Kit (short cams)

Includes ;-

2 x Enclosed cam tube (std)

2 x Enclosed cam tube mtg. plate
2 x Seal : inner & outer

4 x Hex bolt : M10x20 & M12x20
4 x Washer : M10 & M12

2 x Grease nipple (6mm straight)
8 x Camshaft washer

4 x Camshaft circlip

79.787901/17

Enclosed Cam Kit (long cams)
Includes :-

2 x Enclosed cam tube (long)

2 x Enclosed cam tube mtg. plate
2 x Seal : inner & outer

4 x Hex bolt : M10x20 & M12x20
4 x Washer : M10 & M12

2 x Grease nipple (6mm straight)
8 x Camshaft washer

4 x Camshaft circlip




Barry Stoodiey Pty Ltd

ST@IRIE

2000 Series Axle Spare Parts

"

AXLE TYPES 2782 and 2784 - 420 x 180 'S’ CAM BRAKES
DUAL and SUPER SINGLE STUD TYPE HUBS

PartNo. Description

o6
0786511
9790208
9790207
102188
102190
6114
7978651001
978795501
978651002
7978795502
o106
BTN
RIS3
9787891
010484
105366
oX2917
To790001
9750002
7978611701
7978793601
7978611702
TITET612
79302461
9301123
79502462
0044
RN
301785
01715 v
76215
49HBY16UNC1.00
49AWS/16P
BTISTI
ToTBE875
79204
9786108
ML

Wheelsud ISO 100mm
Wheelstud ISO 124mm
Wheelstud Japanese L.H
Wheelstud Japanese R H.
WheelsudM22 short(aiurn. hub)
WheelstudM22long(alum hub)
Hub seal

Outer bearing (cone)HM212049
Ouwterbearing (cone)(preset)
Outer bearing (cup)HM21201 1
Outerbearing(cup)(preset)
Steet hub 10x335ped(pre 1995)
Steel hub 10x335pcd

Steel hub 10x285ped

Steel hub 8x285pcd(Jap)
Alurnhub 10x285ped (pre-set)
Alumhub 10x335pcd (pre-set)
SO Wheelnut 33mm

Japanese wheelnut set RH
Japanese wheelnutset LH
Innerbearing (cone)HM218248
Innerbearing(cone)(preset)
Innerbearing (cup)HM218210
Innerbearing(cup)(preset)
Spindle nut

Spindle lockwasher

Spindle locknut

Locktabwasher

Hub cap gasket 6 hole

Hub cap - oil 6 hole

Hub cap - grease 6 hole

Hub cap - grease 3 hole

Hub cap stud
Washer-hubcapstud

Brake drum 10x333pcd

Brake drum 10x285pcd

Brake drum 8 x2835pcd Jap(i/board)
Brake drum 10x335pcd(i/board)
Brake drum 10x285pcd

Brake drum 10x2835pcd- Centrifuse
Unlined shoe -'Q’

Unlined shoe - 'P*

Lined shoe - 'Q'

Lined shoe - 'P*

Lining cam end (Non Asb.)
Lining anchor end (Non Asb.)

lem  PartNo. Description

2 oTB6289 Retum spring cam end
0781527 Return spring anchor end 'Q'

x B-I5W Anchor pin 'Q'
/0199 Anchor pin ‘P’

> W158525 Circlip - anchor pin ‘P’ only

X 9786336 Dust cover RH

z 78335 Dust cover LH

3 49FHMOB125016  Screw dust cover

2 TIT86885 Grease nipple6mmstraight

k] 79300686 Dust seal

3l 0500375 'O'Ring

2 950363 Spherical bushhousing

3 49HBMI217520  HexboltM12

k) 4HAWMIZP LockwasherM12

3 49HBMI0150020  HexboltM10

¥ HAWMIOP LodkwashaM10

3 79500374 Camshaft circlip

3 9500338 Camshaft washer

¥ 79300362 Spherical bush

Q0 OBPB Camshaft bush outer-vesconite
oN2765 Camshaft bush outer-plastic

4 To00848 Plug dust cover

L 93047B0IR Camshaft RH (short) 525mm
7950473011 Camshaft LH (short) 525mm

8 M547T23/1TR Camshatt RH (long) 627mm
TOS4723/17L Camshaft LH (long) 627mm

4 7950035602 Camroller11/4" (knurled)

& 00373 Cam rolier rewainerspring

% BB Return spring retainer

4 501787 Anchor pin bush

48 79788525001 Enclosed cam tube (std) 525mm
978852917 Enclosed cam tube(long)627mm

® o8I Seal - hub end enclosed cam

kY ORI Seal - inner end enclosed cam .

51 78150 Enclosed cam tube mtg plate

# ToB939051554 ABS pole wheel 100 tooth

# 105459 ABS sensor ring (alum hub)

# 704410326340 ABSsensorpole

# 798997605104 ABSsensorpolebush

# ORIH ABSsensormountingblock

# L] Slack adjuster

# ™18 Automatic slack adjuster

# 306221 Booster bracket

# 65503 Hubcap window kit
o786275 Brake spider
BB Non enclosed cam repair kit
P4 Presetbearing spacer

*Steelhubsdonot includebearings, wheel studsorwheelnuts.
Aluminiumhubsincludebbearings & wheel studs.



Barry Stoodiey Pty Ltd

YCOIRJIEC

AXLE TYPE 2783 /2953, 15" AXLE - 311x 178'S' CAM BRAKES
AXLE TYPE 2954, - 311 x 127 'S' CAM BRAKES

Kit No.

Description

79787901/01 Enclosed Cam Kit short cams (525mm)
Includes :-
2 x Enclosed cam tube (std)
2 x Enclosed cam tube mig. plate
2 x Seal : inner & outer
4 x Hex bolt : M10x20 & M12x20
4 x Washer : M10 & M12
8 x Camshaft washer
4 x Camshaft circlip

79787901/19 Enclosed Cam Kit long cams (616mm)
Includes :-
2 x Enclosed cam tube (iong)
2 x Enclosed cam tube mtg. plate
2 x Seal : inner & outer
4 x Hex bolt : M10x20 & M12x20
4 x Washer : M10 & M12
8 x Camshaft washer
4 x Camshaft circiip




item PartNo.

1

10
1
12
13

15
16

17

18

19

20

79787581
79786506
79786507
79792155
79792156
79786114
79786510/1
79786510/2
7927140
79787595
79792161
79271405
793314
79787582
79790001
79790002
79502917/01
79786117/01
79786117/02
79502461
79501123
79502462
79790044
79787719
79501785
79501715
79786215

Barry Stoodiey Pty Ltd

YCOIRJIEC

AXLE TYPE 2783 /2953, 15" AXLE - 311 x 178 'S' CAM BRAKES

AXLE TYPE 2954 - 311 x 127 'S' CAM BRAKES

Description

Wheel stud

Wheelstud Japanese RH
Wheelstud Japanese LH
SAEwheelstud 100mm
SAEwheelstud 122mm

Hub seal

Outer bearing {cone) HM212049
Outer bearing (cup) HM212011
3spoke spiderhub

Steelhub é x222pcd
Steelhub 10x225pcd
Hub/Drum 15" dual

Wheel clamp

Wheel nut

Wheelnut Japanese RH
Wheelnut Japanese LH
WheelnutISO

Inner bearing (cone) HM218248
Inner bearing {cup) HM218210
Spindie n{t

Spindle lockwasher

Spindle locknut

Locktab washer

Hub cap gasket - 6hole

Hub cap - cilé hole

Hub cap- grease 6 hole

Hub cap -grease 3hole

49HB5/16UNC1.00Hub cap stud 5/16"UNC
49HBMO8B125025P Hub cap stud M8x 25

49AWS5/16P
7960328-6
79787598
79787900
79792164
79502904/02
79502904/01
79502246/02
79502263/02
79501570/02
79501568/02
79501572/02

79501571/02

Washer-hub cap stud

Brake drumspider

Brake drum 6x222pcd 311x178
Brake drum éx222pcd 311x127
Brake drum 10x225pcd

Brake shoe unlined 311x178
Brake shoe unlined 311x127
Lined brake shoe 311x178
Lined brake shoe 311x127
Lining cam 311x178

Lining cam end 311x127
Lining anchor 311x178

Lining anchor end 311x127

tem PartNo.

21 79502245

22 79501551

24 79787997

26 79501576

27 79501577

28 49FHM08125012

29 79792107
79792108

30 79500686

31 79500375

32 79501574

33 49HBM12175020

34 49AWMI2P

37 79500374

38 79500358

35 49HBM10150020

29 79786885

39 79500362

36 49AWMI0P

40 79787923

4] 79500848

42 79504742/01R
79504742/01L

43 79504742/19R
79504742/19L

44 79500356/02

45 79500373

# 79787722

46 79500372

47 79501787

48 79788529/01
79788529/19

49 79787721

50 79787720

51 79787590

# 79787905

# 798959051554

# 794410326340

# 798997605104

# 79787591

# 796550/3

# 798959051554

Description

Rivet

Brake return spring

Anchor pin-boltontype

Dust cover RH

Dust cover LH

Screw dust cover

Grease nipple 1/8"BSP straight
Crease nipple 1/8"BSP 90 degrees
Dust seal

‘O’ Ring

Spherical bush housing
HexboltM12

Lockwashermi2

Camshaft circlip

Camshaft washer

HexboltM10

Grease nipple émm straight
Spherical bush

LockwasherM10
Outercambush

Plug dust cover

Camshaft RH 525mm
Camshaft LH 525mm
Camshaft RH 616mm
Camshaft LH 616mm

Cam roller 11/4" (knurled)

Cam roller retainer spring
Camrollerretainerbolton
Retum spring retainer

Anchor pin bush

Enclosed camtube (std 525mm]
Enclosed camtube (long 61é6mm)}
Seal - hub end enclosed cam
Seal - inner end enclosed cam
Enclosed cam tube mig plate
Slack adjuster

ABS pole wheel

ABS sensor

ABSsensorbush

ABS mountingblock

Hubcap Window kit

ABS Pole Wheel



Barry Stoodiey Pty Ltd

YRK Disc Brake Axle Parts

AXLE TYPE 2790: 430mm_DIA. DISC ROTOR - 10 STUD x 335 PCD.
AXLE TYPE 2990: 377mm_DIA. DISC ROTOR - 8 STUD x 275 PCD.




Barry Stoodiey Pty Ltd

WIRIK

Disc Brake Axle Parts

2790 Model Axle

Item Part No,
79786114
79786117/01

N —

79786110/02

3 79787300
4 79787305
79787306

79786111
79502917
49SWM16
79787312
79786510/1

O 00 3 O\ WL

7978651072

10 79502461

11 79501123

12 79790044

13 79502462

14 79787719

15 79501715
79501785

16  49SWMO08

17 49HB5/16UNC1.00

18 79787301

79787302
20  49LNMI61.5
21 49FWMI6
22 79787303
79787323
79787324

23 79787311
24 79787310
25 794410326340
26 798997605104

Description
Hub seal

Inner bearing (cone)
HM218248

Inner bearing (cup)
HM218210

Disc brake rotor

Steel hub 10x335pcd
Steel hub 10x335pcd
w/-ABS

Wheelstud M22x100
ISO Wheelnut

Spring washer M16
Rotor mtg, bolt M16x50
Outer bearing (cone)
HM212049

Outer bearing (cup)
HM212011

Spindle nut

Spindle lockwasher
Lock tab washer
Spindle locknut

Hub cap gasket 6 hole
Hub cap - grease 6 hole
Hub cap - oil 6 hole
Spring washer M8

Hub cap stud

Brake caliper SB7649 LH
Brake caliper SB7659 RH
Lock nut M16x1.5

Flat washer M16

Spring brake chamber-7
Spring brake chamber-6
Brake chamber

Caliper mount dowel bolt
Caliper mount bolt

ABS sensor pole

ABS sensor pole bush

2990 Model Axle

Item Part No.

1 7978611

2 79786117/01
79786117/02

3 79787320

4 79787326
79787327

5 79786111

6 79502917

7 49SWM16

8 49SHM 14150050

9 79786510/1
7978651072

10 79502461

1T 79501123

12 79790044

13 79502462

14 79787719

15 79501715
79501785

16  49SWMO08

17 49HB5/16UNC1.00

18 79787321
79787322

20  49LNMI61.5

21  49FWMI6

22 79787303
79787323
79787324

24 79787310

25 794410326340

26 798997605104

27 79787332

Description
Hub seal

Inner bearing (cone)
HM218248

Inner bearing (cup)
HM218210

Disc brake rotor

Steel hub 8x275pcd
Steel hub 8x275pcd
w/-ABS

Wheelstud M22x100
ISO Wheelnut

Spring washer M16
Rotor mtg boit M14x50
Outer bearing (cone)
HM212049

Outer bearing (cup)
HM212011

Spindie nut

Spindle lockwasher
Lock tab washer
Spindle locknut

Hub cap gasket 6 hole
Hub cap - grease 6 hole
Hub cap - oil 6 hole
Spring washer M8

Hub cap stud

Brake caliper SB6540 LH
Brake caliper SB6550 RH
Lock nut M16x1.5

Flat washer M16
Spring brake chamber-7
Spring brake chamber-6
Brake chamber

Caliper mount boit
ABS sensor pole

ABS sensor pole bush
ABS pole wheel 100 tooth



